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I . SAMPLE DESCRIPTION £ &L ik

Lithium Battery Drop Test Report

Product Name

P AR

Rechargeable Li-ion Battery
A7 LR & TRk

Sample
Model

S

ABI-HB51721

Manufacturer

HEmA

Shida Battery Technology Co., Itd
LT SRR A TR A T

Address
it

No.30, Xingye Road, Area C, Sci-Tech Industrial Park, Shishan, Nanhai District, Foshan
City, Guangdong Province, P. R. China
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Trade Mark
HibR

Cell Shape
B TEAR

Prismatic

AN

Packaging
dimensions

W R
(LXWXT)

(387 %310 150)mm

Nominal
Voltage

PR LR

Rated
Capacity
MERE

135mAh
0.5Wh

Battery
Number

b =

800/PCS

Gross weight
per package

R EE

Net weight of
batteries per
package
R
R B

2.88kg/packing

Receiving
Date

el H B

May 29, 2019

Completing
Date

SER H#I

May 30, 2019

II. STANDARD #5#

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Model Regulations (20th) special provisions 188

e E (T ER RS EN HVEET) (Rev.20)FFEHIE 188 3K
Section IB of Packing Instructions 965 of 60y, DGR Manual of IATA.

IATA (Sl s Y (60 fi) BB 965 & IB &= 1.
Special provision 188 of INTERNATIONAL MARITIME DANGEROUS GOODS CODE

(Amdt.39-18)
IMO (EFriEE G Ry (39-18 B HFFkNE 188 &3k

II. TESTITEM &5

H

1). Drop test BEEMIR
2). Packing weight test )35 & &3

IV. TEST METHOD it 757k
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The package of batteries is dropped from 1.2m, Stimes per package. The test floor is
concrete floor, each package is capable of withstanding a 1.2 meter drop test in any orientation
without damage to cell or batteries contained therein. Without shifting of the contents so as to
allow battery to battery (or cell to cell) contact and without release of contents.
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V. TEST APPARATUS & {x 3¢

Calibration Date
/Due Date
e B R AE

Drop test instrument P 2019.01. 11
Bl A 2020. 01.10

Serial No. Name of Equipment

B BE LR ULhs)

NCT-013

Electronic scale 2019. 01. 11
B TAT 2020. 01. 10

NCT-070

VI. TEST RESULT kst &
1) Drop test #i& )i,

Drop position Test status Conclusion
BRTEALE W AE O YA
Front Without damage packaging Pass
B BB R G
Bottom Without damage packaging Pass
JEEH BB R G
Angle Without damage packaging Pass
G L E B GXi
Side Without damage packaging Pass
e BB R G
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Lithium Battery Drop Test Report
Without damage packaging Pass
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2) Packing weight test £, 5 &l

Test item Weight & & Remark

MR A (kg)

Packing weight test a5
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Lithium Battery Drop Test Report
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Important Notice

. The test report is invalid without the official stamp of NCT.
AAREFTE NCT mETLAL.

. NI\(J)(l:D'?'dy is allowed to photocopy or partly photocopy this test report without written permission of
R NCT BEFEZ, AEERHME ARG 15

. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
FAREFHLHEA FRA REBANESL TR

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

MB®EiL. 5% BH. §H. kel SV B RS B
. Objections to the test report must be submitted to NCT within 15 days.
MIMEHEE RV M TWEIIRE 2 i 15 RARAAEZT.
. The test report is valid for the tested samples only.
AR DO T A R
. The Chinese contents in this report are only for reference.

AR EPHF LR EESE.

******End Of Report }-ﬁ%%ﬁi******

Shenzhen NCT Testing Technology Co., Ltd. i AR H R A F)

1/ F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road, Gushu Xixiang Street,

Baoan District, Shenzhen, Guangdong, China.

HET ARG RN E Z X 2 EEARAIHAGERA T EONLEBFE1 2

Search Number #r ifl45 NCT19020049B1-2

Search System 1 ifl &47%: http:/www. nct-testing.cn Page5 &5 W
HEHER %S TRE1.2M-V2 Ttk B H#E: 2018-01-01




